
 

Petition for Reconsideration and Review  

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

WISHTOYO FOUNDATION  
Jason A. Weiner (SBN 259264) 
3875-A Telegraph Road, #423 
Ventura, CA 93003 
Phone: 805-823-3301  Fax: 805-258-5107 
Email: jweiner.venturacoastkeeper@wishtoyo.org 
 
Attorney for Wishtoyo Foundation  
 
 

BEFORE THE CALIFORNIA STATE WATER RESOURCES CONTROL 
BOARD 

 
IN THE MATTER OF THE PETITION 
FOR REVIEW OF WISHTOYO 
FOUNDATION OF ACTION BY THE 
CALIFORNIA REGIONAL WATER 
QUALITY CONTROL BOARD, LOS 
ANGELES REGION, IN APPROVING  
ORDER NO. R4-2011-0079-A01 
WATER RECYCLING 
REQUIREMENTS AND WASTE 
[...]
starting in August of 2015 to offset the loss of agricultural water due to the extended drought.  
The City’s AWPF is part of the Groundwater Recovery, Enhancement, and Treatment (GREAT) 
Program, which is scheduled to deliver the water to Pleasant Valley growers in 2017. The 
PVCWD requests that the water be transported into PVCWD’s irrigation distribution system and 
to the Oxnard Plain via the Calleguas Regional Salinity Management Pipeline (RSMP) until the 
planned permanent connection can be constructed or additional flows into the RSMP render the 
option not feasible, whichever comes first. 

INTRODUCTION 

1. The current water supply sources are insufficient to meet the City of Oxnard’s (City’s) 
current and growing demand and have limitations with respect to economics and reliability. 
The City’s total water supply sources in 2008 is approximately 27,000 acre-feet per year 
(AF/Y), and it is projected that the City’s demand will near 44,000 AF/Y over the next 20 
years. In order to meet the current and future water demand, the City proposes to produce 
and distribute treated recycled water produced at the AWPF from its GREAT Program. 
The GREAT Program is a water resource project that combines wastewater recycling and 
reuses; groundwater injection, storage, and recovery; and groundwater desalination to 
provide more efficient uses of existing local water resources. The GREAT Program would 
provide the City with needed local water resources. Additional benefits would include 
increased spare capacity of the City ocean outfall, which could be used toward other 
beneficial uses and more reliable irrigation water supplies to growers at equal or better 
quality than its existing irrigation water supplies.  



Groundwater Recovery, Enhancement, and Treatment Program                           File No. 08-070 
 – Nonpotable Reuse Project  
Order No. R4-2011-0079-A01 
 

ADOPTED: February 28, 2011, AMENDED ORDER: July 9, 2015 2 

2. The GREAT Program contains three sub-projects subject to three different permitting 
activities. These three sub-projects are: 

A. Nonpotable Recycle Project (Project) reuses AWPF-treated recycled water 
(recycled water) including landscape and agricultural irrigation, industrial process 
water, and recreational purposes. These proposed Waste Discharge Requirements 
and Water Recycling Requirements regulate this use. 

B. Groundwater Injection Project injects recycled water into the aquifers along the 
coastal area. Groundwater Injection Project will be regulated with a separate future 
permit containing the Groundwater Recharge Reuse requirements issued by this 
Regional Water Board.  

C. Groundwater Desalination Project desalts brackish groundwater for potable uses. 
Groundwater Desalination Project will be regulated with a drinking water permit 
issued by the State Water Resource Control Board Division of Drinking Water (DDW. 

The City owns and operates the Oxnard Wastewater Treatment Plant (Oxnard Plant) and 
the GREAT Program.  The City is the primary purveyor of recycled water, distributed both 
within and outside of the City, for irrigation, industrial, and recreational, and other non-
groundwater recharge uses.   

REGULATORY AGENCIES 

3. The Regional Water Board is the permitting agency for this Project involving the use of 
recycled water for nonpotable uses. The Regional Water Board issues Waste Discharge 
Requirements (WDRs) and Water Recycling Requirements (WRRs) to assure that this 
Project does not adversely affect receiving water quality. In addition, the Regional Water 
Board is guided by DDW’s requirements.   

4. On June 12, 2008, the DDW provided the Regional Water Board with the comments on 
the Title 22 Engineering Report.  These comments have been incorporated into the Order. 
The DDW is the agency with the primary responsibility for establishing criteria, under Title 
22 and Title 17 of the Code of Regulations, to protect the health of the public using the 
recycled water and potable water supplies through control of cross-connections with 
potential contaminants.   

PURPOSE OF ORDER 

5. On January 9, 2007, the City submitted a Report of Waste Discharge (ROWD) and applied 
for Water Recycling Requirements, pursuant to California Water Code Section 13522.5, 
for the nonpotable reuse of recycled water.      

6. This Order is a master water recycling permit issued to the City, pursuant to California 
Water Code Section 13523.1.  This Order prescribes the City responsibilities for the 
production, distribution and application of recycled water.  The City is also responsible for 
processing individual end-users’ applications, inspecting point-of-use facilities, and 
ensuring end-users’ compliance with the water recycling requirements contained in this 
Order.  The actual delivery of recycled water to end-users is subject to approval by the 
DDW, and/or its delegated local health agency. 



Groundwater Recovery, Enhancement, and Treatment Program                           File No. 08-070 
 – Nonpotable Reuse Project  
Order No. R4-2011-0079-A01 
 

ADOPTED: February 28, 2011, AMENDED ORDER: July 9, 2015 3 

OXNARD WASTEWATER TREATMENT PLANT 

7. The City owns and operates the Oxnard Plant, a publicly owned treatment work (POTW).  
The Oxnard Plant is a secondary treatment facility located at 6001 South Perkins Road, 
Oxnard, California. Figure 1 provides a map of the area around the Oxnard Plant. The 
Oxnard Plant has a dry weather design capacity of 31.7 million gallons per day (mgd). The 
treatment system consists of bar screening, aerated grit removal, primary clarification, bio-
filtration, activated sludge, secondary clarification, flow equalization, chlorine disinfection, 
and dechlorination. Solid fractions recovered from wastewater treatment processes 
include screenings, grit, primary sludge and skimmings, thickened waste activated sludge. 
The fine solids (screenings and grit) which are primarily inorganic materials are hauled 
away to a landfill.  The remaining solid fractions (primary sludge, skimmings, and 
thickened waste activated sludge) are anaerobically digested at the treatment plant. In 
addition, the City operates the oil and grease program through which it cleans interceptors 
for food establishments and uses the oil and grease in its digesters to increase methane 
production. The methane is then used to generate electricity, which occupies 
approximately 60% of total electricity uses, for the Oxnard Plant. The digested solids are 
dewatered using belt filter presses. The dewatered cake contains approximately 20% 
solids (Class B biosolids). The Oxnard Plant generates approximately 500 wet tons of 
Class B biosolids per week. The biosolids are managed by composting operations in Kern 
County. Figure 2 shows a flow schematic of the Oxnard Plant. 

8. Treated wastewater is discharged to the Pacific Ocean off Ormond Beach, a water of the 
United States, under NPDES Order No. R4-2013-0094, adopted by the Regional Water 
Board on June 6, 2013. 

9. The Oxnard Plant is located at the Oxnard Plain, and the proposed recycled water use 
areas are the Oxnard Plain and Pleasant Valley located above the Ventura Central 
Groundwater Basin. 

GROUNDWATER RECOVERY, ENHANCEMENT, AND TREATMENT (GREAT) PROGRAM 

10. The City plans to construct an AWPF nearby the Oxnard Plant for the GREAT Program in 
two phases (See Figure 1), which treats the secondary effluent, for reuse in Nonpotable 
Reuse and Groundwater Injection Projects.  Table 1 presents the proposed quantity of 
recycled water to be produced for each phase. 

Table 1 – Projected Recycled Water Production Capacity 

Phase Secondary Effluent (mgd) Product Recycled Water (mgd) 
I 8 - 9 6.25 
II 32 - 36 25 

 
The AWPF is designed to produce 6.25 mgd and 25 mgd of recycled water for Phases 1 
and 2, respectively.  At build-out (Phase 2), the treatment equipment will consist of four full 
treatment trains, each capable of producing 6.25 mgd of recycled water. Thus, the 
operators have the ability to remove trains from service for maintenance or repair. When a 
train is out of service, less water will be available for recycled use.  Flow that is not treated 
through the AWPF will be discharged through the ocean outfall. 



Groundwater Recovery, Enhancement, and Treatment Program                           File No. 08-070 
 – Nonpotable Reuse Project  
Order No. R4-2011-0079-A01 
 

ADOPTED: February 28, 2011, AMENDED ORDER: July 9, 2015 4 

After Phase II approval, the use of recycled water may replace the imported potable water 
that is currently used for groundwater injection to protect against seawater intrusion. The 
City will be actively pursuing additional users for Phase I and Phase II. Any additional 
recycled water produced in future phases may be used for various irrigation, industrial 
uses, and recreational impoundments.  

SOURCE AND TREATMENT OF RECYCLED WATER 

11. The Oxnard Plant treats wastewater from industrial, commercial and residential sources 
generated by a population of approximately 220,000 in the City of Oxnard, the City of Port 
Hueneme, the US Naval Base, Ventura County, and some unincorporated areas of 
Ventura County.  Approximately 20 percent of wastewater comes from industrial source, 
and the remaining 80 percent from commercial and residential sources. In addition to 
wastewater, infiltration and inflow of clear water is present in the collection system and is 
approximately 11 to 20 percent of the total flow depending on the season. In compliance 
with 40 Code of Federal Regulations part 403 and the NPDES permits for the Oxnard 
Plant, the City developed and has been implementing a Pretreatment Program.  Two of 
the four primary objectives of the Pretreatment Program are to prevent to pass through of 
pollutants or to cause interference in the operation of the Oxnard Plant by regulating the 
discharge of toxic pollutants into the Oxnard Plant.  The Pretreatment Program reduces 
the likelihood of toxic contamination of the effluent and provides reliability in the treatment 
process. 

12. For the GREAT Program – Phase I, approximately 6 - 8 mgd of secondary-treated effluent 
will flow by gravity to the AWPF lift station wet well where lift pumps will feed to the 
strainers.  The remaining secondary treated effluent will continue to be discharged to the 
Pacific Ocean.  Figure 3 depicts the schematic of Phase I AWPF treatment process.  The 
AWPF is comprised of the following: 

A. Strainer System: Strainers installed prior to the microfiltration/ultrafiltration system 
will remove the fine particles from the secondary effluent. 

B. Microfiltration/Ultrafiltration (MF/UF) System: MF/UF is a low-pressure filtration 
process and will be used to pretreat the secondary effluent prior to reverse osmosis 
(RO). As results of removing particulate and microbial contaminants, including 
turbidity, Giardia, and Cryptosporidium, MF/UF increases system reliability and 
reduces RO membrane fouling.  The MF units will be periodically back washed to 
clean the membranes.  However, the backwash is not 100 percent effective at 
removing particulates and foulants accumulating on the membrane surface. 
Therefore, a chemical cleaning process of feeding sodium hypochlorite to MF/UM is 
also needed. The chemical cleaning interval is 30 days or greater. The backwash will 
be sent back to the Oxnard Plant’s headworks for reprocessing. 

C. Reverse Osmosis (RO) System: RO is a pressure-driven membrane-separation 
process that removes dissolved contaminants (i.e., salts, minerals, metal ions, and 
organic compounds) and viruses from water. Filtered water will continuously be 
pumped at elevated pressure to the RO system. RO feed pumps are equipped with 
variable frequency drives to allow constant flux operation. The RO system will be 
designed for a finished water production capacity of 6.25 mgd for the AWPF Phase 1 
and 25 mgd for Phase 2. It will have three stages to allow water recovery of 80 to 85 



Groundwater Recovery, Enhancement, and Treatment Program                           File No. 08-070 
 – Nonpotable Reuse Project  
Order No. R4-2011-0079-A01 
 

ADOPTED: February 28, 2011, AMENDED ORDER: July 9, 2015 5 

percent, where concentrate from the first stage will be applied to a second stage, and 
concentrate from the second stage will be applied to a third stage. Permeate from 
the three stages will be blended into a final product water and will constitute the 
feedwater to the UV/AOX system. Similar to the MF/UF system, the membranes will 
foul with accumulation of particulates. Chemicals are used to routinely clean the 
membranes. Cleaning chemicals are returned to the Oxnard Plant’s headworks.  

D. Ultra Violet/Advanced Oxidation and Reduction (UV/AOX) System: UV/AOX 
process is used for both disinfection and advanced oxidation and reduction of 
micropollutants at the AWPF. Recycled water destined for groundwater recharge, 
and agricultural and landscape irrigation will normally undergo UV/AOX treatment at 
all times. However, in those instances when only UV light disinfection is required, the 
AWPF will have the capability to apply a lower UV dose required for disinfection of 
water for “unrestricted reuse,” also referred to as “disinfected tertiary recycled water” 
or “Title 22 recycled water,” as defined by the DDW. 

E. Post-Treatment Systems: The post-treatment systems include decarbonator towers 
and liquid lime injection downstream of the UV/AOX process. Following UV/AOX, the 
water quality is projected to be very aggressive with an LSI in the range of -3.3 to -
2.5; also, the water will have high concentrations of carbon dioxide, up to 50 mg/L. 
Carbon dioxide removal and lime dosing are needed for stabilization. If the water is 
not stabilized, it will be very corrosive and will not be suitable for recycled water uses 
or groundwater recharge. In order to remove carbon dioxide, water is distributed over 
media packed in the decarbonator towers. Air flow through the media strips the 
carbon dioxide and other volatile compounds. Liquid lime is then dosed to add 
calcium and alkalinity, thereby increasing the pH. 

F. Chemical Systems: Chemicals are used throughout the processing of the water. 
Membrane cleaning systems, water stabilization, and treatment involve chemical 
usage. Chemicals for this project are split into continuously fed chemicals and batch 
cleaning chemicals. Continuously fed chemicals are flow paced. These chemicals 
include hydrogen peroxide, sulfuric acid, threshold inhibitor, and liquid lime. Batch 
cleaning chemicals include sodium hypochlorite, sodium hydroxide, citric acid, and 
sodium bisulfite. 

PUMP STATION, AND TRANSMISSION OF RECYCLED WATER 

13. The finished water pump station will provide the AWPF-treated water to the recycled water 
transmission lines. Initially, the finished water pump station will have two duty pumps and 
one standby pump. Each of the finished water pumps will be provided with variable 
frequency drives. The finished water pump station discharge header also will be provided 
with a flow meter to monitor the amount of finished water delivered from the AWPF. 

14. Recycled water will be distributed through a combination of existing and new transmission 
lines.  Figure 4 shows existing water facilities in the Oxnard Plain.  . Figures 6 7and 8 
show the operation of the RSMP to supply AWPF recycled water to the Pleasant Valley 
farmers and growers within the Oxnard Plain and the temporary connections required by 
this amendment.  All pipelines and valves will be installed with purple identification tapes 
or purple polyethylene vinyl wraps according to “Guidelines for Distribution of Nonpotable 



Groundwater Recovery, Enhancement, and Treatment Program                           File No. 08-070 
 – Nonpotable Reuse Project  
Order No. R4-2011-0079-A01 
 

ADOPTED: February 28, 2011, AMENDED ORDER: July 9, 2015 6 

Water - American Water Works Association (AWWA) California-Nevada Section” 